FAIDET SKIFF RS150 (49)

01

“rame welding combination

No. part number English Name
1 SKIFF RS 1.1 Frame assembly
2 SKIFF RS 1.2 Battery holder
3 SKIFF RS 1.3 Rear brake pedal
4 SKIFF_RS 1.4 battery
5 SKIFF_RS_1.5 Rear brake lever
6 SKIFF RS 1.6 Main stand
7 SKIFF RS 1.7 Rear brake switch
8 SKIFF RS 1.8 Main stand axis
9 SKIFF RS 1.9 Rear brake switch spring
10 SKIFF_RS_1.10 $3.0x30
11 SKIFF RS 1.11 Main station spring
12 SKIFF RS 1.12 Brake return spring
13 SKIFF RS 1.13 Main stand return spring hook
2 14 SKIFF_RS_1.14 O17xD23
ll
10 ‘?
14
2. Fork. Pedal
No. part number English Name
15 16 17 18 *° 20
: — 15 SKIFF RS 2.1 Chain box
16 SKIFF_RS_2.2 Rear left shock absorber
> 17 SKIFF_RS 2.3 Chain guard card
18 SKIFF_RS_2.4 Flat fork assembly
19 SKIFF RS 2.5 Flat fork shaft
20 SKIFF_RS_2.6 Rear right shock absorber
21 SKIFF_RS 2.7 Chain
22 SKIFF_RS_2.8 Nut M12x1.25
23 SKIFF RS 2.9 Flat washer 12
24 SKIFF_RS_2.10 Flat pad ¢10
25 SKIFF_RS 2.11 M10x1.25
26 SKIFF_RS_2.12 Flat washer 6
27 SKIFF_RS 2.13 Bolt M6x12
1 2 ™
3 ——O0
» — L
25 - 1
26
27
3-1. Handle bar assembly. Shock absorber
No. part number English Name
28 SKIFF_RS_3.1 Left handle
29 SKIFF_RS_3.2 Left brake lever switch combination
30 SKIFF RS 3.3 Clutch handle
31 SKIFF_RS_3.4 Handle tube
32 SKIFF RS 3.5 Upper connecting board
33 SKIFF_RS_3.6 Front left shock absorber
34 SKIFF RS 3.7 Steering column




35 SKIFF_RS_3.8 Front right shock absorber
36 SKIFF_RS_3.9 Right brake lever switch combination
37 SKIFF_RS _3.10 Throttle lever
38 SKIFF RS 3.11 Front right turn signal (LED)
39 SKIFF_RS 3.12 Front right reflector
Front right turn signal
40 SKIFF_RS_3.13 bracket (LED)
41 SKIFF_RS 3.14 Throttle cable
42 SKIFF_RS_3.15 Front brake
43 SKIFF_RS 3.16 Front fender (5blue,5black)
44 SKIFF_RS 3.17 Front minus decorative cover
45 SKIFF_RS 3.18 speaker
46 SKIFF_RS _3.19 Direction lock
47 SKIFF_RS 3.20 Headlight bracket
48 SKIFF_RS 3.21 Horn bracket
49 SKIFF RS 3.22 Front left turn signal bracket
50 SKIFF_RS_3.23 Front left reflector
51 SKIFF_RS 3.24 Front left turn signal(LED)
52 SKIFF_RS_3.25 Steering column adjusting nut
53 SKIFF_RS 3.26 Steering column washer
54 SKIFF_RS 3.27 Steering column lock nut
55 SKIFF RS 3.28 Plane bearing
56 SKIFF_RS 3.29 Lamp ear glue
57 SKIFF RS 3.30 Nut M10
58 SKIFF_RS_3.31 Flat pad ¢10
r assembly.Shock absorber accessories

No. part number English Name

59 SKIFF_RS_3.2 M8X35

60 SKIFF_RS_3.3 Bolt M6x12

61 SKIFF_RS_3.4 Cross countersunk head M6
62 SKIFF_RS_3.5 M6X12

63 SKIFF_RS_3.6 M6X12

64 SKIFF_RS_3.7 hook up

65 SKIFF_RS_3.8 Front brake band
66 SKIFF_RS_3.9 Bolt M6x28

67 SKIFF_RS_3.10 Flat washer ©6

68 SKIFF_RS_3.11 Flat pad 10

69 SKIFF_RS_3.12 Nut M10x1.25

70 SKIFF_RS_3.13 Handle tube clamp
71 SKIFF_RS_3.14 Handle tube holder
72 SKIFF_RS_3.15 Handle tube tie

4. Fuel tank, muffler,

clutch cable, electrical appliances

No. part number English Name
73 SKIFF_RS_4.1 Clutch cable
74 SKIFF_RS_4.2 silencer

75 SKIFF_RS_4.3 Fuel switch

76 SKIFF_RS_4.4 Fuel pipe

77 SKIFF_RS_4.5 filter

78 SKIFF_RS_4.6 tank

79 SKIFF_RS_4.7 Fuel tank cap
80 SKIFF_RS_4.8 lighter

81 SKIFF_RS_4.9 Flasher

82 SKIFF_RS_4.10 Relay

83 SKIFF_RS_4.11 High pressure package
84 SKIFF_RS_4.12 Rectifier




122

84

0000000 —

aillights asseembly

. Rear mudguard

37

S0R000 — ;

My
oo

a368
411y

1

95

100
101

102

103

No. part number English Name

85 SKIFF_RS_5.1 Left tail box (6blue,6black)

86 SKIFF_RS_5.2 Rear shelf

87 SKIFF_RS_5.3 Right tail frame (6blue,6black)
88 SKIFF_RS_5.4 Front section of rear mudguard
89 SKIFF_RS_5.5 Rear mudqguard

90 SKIFF_RS_5.6 Rear right turn signal (LED)
91 SKIFF_RS_5.7 Back reflector

92 SKIFF_RS_5.8 Rear card bracket

93 SKIFF_RS_5.9 Rear license plate

94 SKIFF_RS_5.10 Rear left turn signal (LED)

95 SKIFF_RS_5.11 Rear light

96 SKIFF_RS_5.12 Tail cover

97 SKIFF_RS_5.13 Nut M6

98 SKIFF_RS_5.14 Flat washer 6

99 SKIFF_RS_5.15 M6x12

100 SKIFF_RS_5.16 Flat gasket

101 SKIFF_RS_5.17 Self-tapping clamp

102 SKIFF_RS_5.18 Screw ST4.8x12

103 SKIFF_RS_5.19 Bolt M8x20

light a

ssembly. speedmeter assembly

No. part number English Name

104 SKIFF_RS_6.1 Headlight shroud

105 SKIFF_RS_6.2 Lamp housing (8blue,7black)

106 SKIFF_RS_6.3 Headlight assembly

107 SKIFF_RS_6.4 Orientation of decorative pieces

108 SKIFF_RS_6.5 Headlight shell back panel

109 SKIFF_RS_6.6 Instrument assembly

110 SKIFF_RS_6.7 Ignition switch lock

111 SKIFF_RS._6.8 Handle tube decorative cover
bracket

112 SKIFF_RS_6.9 Screw ST4.2x16

113 SKIFF_RS_6.10 M5 thread clamp

114 SKIFF_RS_6.11 Headlight pressure plate

115 SKIFF_RS_6.12 M5x16

116 SKIFF_RS_6.13 M5 nut

117 SKIFF_RS_6.14 Flat washer 6

118 SKIFF_RS_6.15 M6x12

119 SKIFF_RS_6.16 Bolt M8x20

127

— 123

— 128

nt wheel assembly
No. part number English Name
120 SKIFF_RS_7.1 Front tire tubeless
121 SKIFF_RS_7.2 Camera
122 SKIFF_RS_7.3 Front aluminum wheel
123 SKIFF_RS_7.4 Disc brake
124 SKIFF_RS_7.5 Nut M10x1.25
125 SKIFF_RS 7.6 Front wheel bushing
126 SKIFF_RS_7.7 Front axle
127 SKIFF_RS_7.8 Speedometer assembly




8. Rear wheel assembly

No. part number English Name

128 SKIFF_RS_8.1 Rear tire tubeless
129 SKIFF_RS_8.2 Camera
130 SKIFF_RS_8.3 Rear aluminum wheel
131 SKIFF_RS_8.4 Buffer

132 SKIFF_RS_8.5 Rear brake

133 SKIFF_RS_8.6 Rear axle

134 SKIFF_RS_8.7 Rear wheel right bushing
135 SKIFF_RS_8.8 Rear wheel left bushing
136 SKIFF_RS_8.9 Cushion liner

137 SKIFF_RS_8.10 Nut M12x1.25

138 SKIFF_RS_8.11 Left chain adjuster

139 SKIFF_RS_8.12 Right chain adjuster

9. Cover parts

000000 '
saman
= oW 15;

10. Re

No. part number English Name

140 SKIFF_RS_9.1 Charging interface cover

141 SKIFF_RS_9.2 External storage box

142 SKIFF_RS_9.3 Hinge clip

143 SKIFF_RS_9.4 Hinge clip

144 SKIFF_RS_9.5 Hinge

145 SKIFF_RS_9.6 Storage box lock cover
Storage box right guard

146 SKIFF_RS_3.7 plate (8blue,7black)

147 SKIFF_RS_9.8 Right decorative panel of battery
compartment

148 SKIFF_RS_9.9 Storage decoration cover
Storage box left guard

149 SKIFF_RS_9.10 plate (8blue,7black)

150 SKIFF_RS_9.11 Left decorative panel of battery
compartment

151 SKIFF_RS_9.12 Side cover glue

152 SKIFF_RS_9.13 Screw ST4.2x16

153 SKIFF_RS_9.14 Bolt M6x16

154 SKIFF_RS_9.15 Tool box lock

155 SKIFF_RS_9.16 Install glue behind the box

156 SKIFF_RS_9.17 Screw ST4.8x12

157 SKIFF_RS_9.18 M5x16

158 SKIFF_RS_9.19 Nut M5

ar mirror. Cushion

No. part number English Name

149 SKIFF_RS_10.1 Left side cover

150 SKIFF_RS_10.2 Right mirror

151 SKIFF_RS_10.3 Seat cushion

152 SKIFF_RS_10.4 Left mirror

153 SKIFF_RS_10.5 Right side cover

154 SKIFF_RS_10.6 M6x55

155 SKIFF_RS_10.7 Flat washer ©6

156 SKIFF_RS_10.8 Flat gasket

157 SKIFF_RS_10.9 Non-slip nut




1

155 ——————0 0
156 ———————© ©
57 —886 ©

11. Engine, carburetor, chain, main cable, air filter

No. part number English Name
1 SKIFF_RS_11.0 Engine 49
1.1 SKIFF_RS_11.1 Engine 125
1.2 SKIFF_RS_11.2 Engine 130
1.3 SKIFF_RS_11.3 Engine 150
2 SKIFF_RS_11.4 Chain
3 SKIFF_RS_11.5 Bolt M8x110
4 SKIFF_RS_11.6 Bolt M8x105
5 SKIFF_RS_11.7 Nut M8
6 SKIFF_RS_11.8 Shift lever
7 SKIFF_RS_11.9 Hexagon bolt M6x20
8 SKIFF_RS_11.10 Hexagonal bolt M6x20
9 SKIFF_RS_11.11 Starting lever
10 SKIFF_RS_11.12 Intake pipe
11 SKIFF_RS_11.13 Hexagonal bolt M6x25
12 SKIFF_RS_11.14 Bakelite mat
13 SKIFF_RS_11.15 Carburetor remark:same brand as
order
14 SKIFF_RS_11.16 Left crankcase cover
15 SKIFF_RS_11.17 Bolt M6*28
16 SKIFF_RS_11.18 Main cable
> 17 SKIFF_RS_11.19 _|Air filter




